
Document of the World Bank 

 

 Report No: ACS7712 

. 

 Socialist Republic of Vietnam 

 

Performance of the Wastewater Sector in Urban 
Areas: A Review and Recommendations for 
Improvement 

 

 
Vietnam Urban Wastewater Review 
 

. 

 December 2013 

. 

 EASVS 

 EAST ASIA AND PACIFIC 

. 

 

 

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed



. 

 
Standard Disclaimer: 

. 

 

This volume is a product of the staff of the International Bank for Reconstruction and Development/ The World Bank. The findings, 
interpretations, and conclusions expressed in this paper do not necessarily reflect the views of the Executive Directors of The World 
[...]
32
Ph

an
 R

an
g 

– 
Th

ap
 

Ch
am

N
in

h 
Th

ua
n

10
,0

00
CS

S/
SS

S 
+ 

re
us

e
Ae

ra
te

d 
la

go
on

U
nd

er
 c

on
st

ru
ct

io
n 

 



88

vietnam urban wastewater review

Ta
bl

e 
B3

: S
um

m
ar

y 
O

pe
ra

tio
n 

St
at

us
 

Lo
ca

tio
n

Ty
pe

 o
f F

ac
ili

ty
/T

re
at

m
en

t P
ro

ce
ss

Su
m

m
ar

y 
St

at
us

Ha
no

i

Fo
ur

 W
W

TP
s w

ith
 to

ta
l c

ap
ac

ity
 o

f 2
48

,0
00

m
3 /d

:

im
 L

ie
n 

(3
,7

00
m

3 /d
)/

A2
O

 w
ith

 c
hl

or
in

ati
on

;

- T
ru

c 
Ba

ch
 (2

,3
00

m
3 /d

)/
A2

O
 w

ith
 c

hl
or

in
ati

on
;

- B
ac

 T
ha

ng
 L

on
g 

(4
2,

00
0m

3 /d
)/

AS
 w

ith
 

ni
tr

ifi
ca

tio
n 

an
d 

ch
lo

rin
ati

on
;

- Y
en

 S
o 

(2
00

,0
00

m
3 /d

)/
SB

R 
w

ith
 n

itr
og

en
 

re
m

ov
al

 a
nd

 U
V 

di
sin

fe
cti

on
.

CS
S;

 H
H 

co
nn

ec
tio

n:
 ~

80
-9

0%

HH
 w

ith
 se

pti
c 

ta
nk

: ~
80

-9
0%

Tr
ea

tm
en

t p
ro

bl
em

s:
 le

ss
 B

O
D 

co
nt

en
t i

n 
in

flu
en

t s
o 

ex
pe

rie
nc

in
g 

ch
al

le
ng

es
 w

ith
 

ni
tr

og
en

 re
m

ov
al

.  
In

su
ffi

ci
en

t i
nfl

ue
nt

 fl
ow

 (1
7%

 o
f r

at
ed

 c
ap

ac
ity

) r
ec

ei
ve

d 
at

 B
ac

 
Th

an
g 

Lo
ng

 W
W

TP
.

W
as

te
w

at
er

 ta
riff

: E
nv

iro
nm

en
ta

l p
ro

te
cti

on
 (E

P)
 fe

e 
(1

0%
 o

f w
at

er
 su

pp
ly

 [W
S]

 
co

st
), 

eq
ui

v. 
0.

34
U

SD
/2

0m
3 . O

nl
y 

fo
r B

ac
 T

ha
ng

 L
on

g 
IP

: 4
00

VN
D/

m
3

HC
M

C

Tw
o 

W
W

TP
s w

ith
 to

ta
l c

ap
ac

ity
 o

f 1
71

,0
00

m
3 /d

:

- B
in

h 
Hu

ng
 (1

41
,0

00
m

3 /d
)/

CA
S 

- B
in

h 
Hu

ng
 H

oa
 (3

0,
00

0m
3 /d

)/
Ae

ra
te

d 
Po

nd
s+

M
at

. P
on

ds

CS
S;

 H
H 

co
nn

ec
tio

n:
 9

0%
; 

Tr
ea

tm
en

t p
ro

bl
em

s:
 o

do
rs

 g
en

er
at

ed
 fr

om
 sl

ud
ge

 c
om

po
sti

ng
 o

pe
ra

tio
n 

(B
in

h 
Hu

ng
 p

la
nt

)

W
as

te
w

at
er

 ta
riff

: :
 E

P 
fe

e 
(1

0%
 o

f W
S 

co
st

)

Ba
c 

Gi
an

g
Ba

c 
Gi

an
g 

W
W

TP
 (1

0,
00

0m
3 /d

): 
O

xi
da

tio
n 

di
tc

h 
AS

 w
ith

 c
hl

or
in

ati
on

.

CS
S 

an
d 

SS
S;

 H
H 

co
nn

ec
tio

n:
 9

0%
; 

Tr
ea

tm
en

t a
nd

 o
pe

ra
tio

na
l p

ro
bl

em
s:

 n
ot

 b
ei

ng
 o

pe
ra

te
d 

op
tim

al
ly.

  N
o 

slu
dg

e 
w

as
tin

g 
sin

ce
 st

ar
tu

p 
1.

5 
ye

ar
s a

go
.

W
as

te
w

at
er

 ta
riff

: E
P 

fe
e 

(1
0%

 o
f W

S 
co

st
) b

ut
 re

ve
nu

e 
no

t b
ei

ng
 re

tu
rn

ed
 to

 
w

as
te

w
at

er
 O

&
M

. 

Q
ua

ng
 N

in
h

Tw
o 

W
W

TP
s w

ith
 to

ta
l c

ap
ac

ity
 o

f 1
1,

00
0m

3 /d
:

- H
a 

Kh
an

h 
(7

,5
00

m
3 /d

/S
BR

 

- B
ai

 C
ha

y 
(3

,5
00

m
3 /d

)/
SB

R

CS
S

Tr
ea

tm
en

t a
nd

 o
pe

ra
tio

na
l p

ro
bl

em
s:

 lo
w

 B
O

D 
co

nt
en

t i
n 

in
flu

en
t.

W
as

te
w

at
er

 ta
riff

: E
P 

fe
e 

(1
0%

 o
f W

S 
co

st
)

Da
 N

an
g

Fo
ur

 W
W

TP
s,

 a
ll 

ha
vi

ng
 th

e 
sa

m
e 

tr
ea

tm
en

t 
te

ch
no

lo
gy

 (C
ov

er
ed

 A
na

er
ob

ic
 p

on
ds

) w
ith

 to
ta

l 
ca

pa
ci

ty
 o

f 6
4,

40
0m

3 /d
.

- H
oa

 C
uo

ng
 (3

6,
41

8m
3 /d

); 

- S
on

 T
ra

 (1
5,

90
0m

3 /d
);

- P
hu

 L
oc

 (3
6,

43
0m

3 ); 
an

d

- N
gu

 H
an

h 
So

n 
(1

1,
62

9m
3 /d

).

CS
S.

 H
H 

co
nn

ec
tio

n:
 1

0%
;  

Tr
ea

tm
en

t a
nd

 o
pe

ra
tio

na
l p

ro
bl

em
s:

 d
es

lu
dg

in
g 

of
 p

on
ds

 is
 re

qu
ire

d.
  L

ac
k 

of
 

di
sin

fe
cti

on
 p

ro
ce

ss
.

W
as

te
w

at
er

 ta
riff

: E
P 

fe
e 

(2
1%

 o
f W

S 
co

st
) b

y 
20

12



89

appendices

Lo
ca

tio
n

Ty
pe

 o
f F

ac
ili

ty
/T

re
at

m
en

t P
ro

ce
ss

Su
m

m
ar

y 
St

at
us

Bu
on

 M
a 

Th
uo

t

Bu
on

 M
a 

Th
uo

t W
W

TP
 (8

,1
25

m
3 /d

): 
Th

re
e 

st
ag

e 
st

ab
ili

za
tio

n 
po

nd
s (

AP
-F

P-
M

P)
.  

Re
us

e 
of

 tr
ea

te
d 

effl
ue

nt
 b

y 
irr

ig
ati

on
 o

f c
off

ee
 fi

el
ds

.

SS
S 

(W
ith

ou
t s

ep
tic

 ta
nk

s)
. H

H 
co

nn
ec

tio
n:

 4
70

0 
(8

5%
 o

f d
es

ig
ne

d)
;  

HH
 w

ith
 se

pti
c 

ta
nk

: 9
0%

 (i
n 

no
n-

SS
S 

ar
ea

)

Tr
ea

tm
en

t a
nd

 o
pe

ra
tio

na
l p

ro
bl

em
s:

 n
on

-a
ch

ie
ve

m
en

t o
f N

H 4-N
, C

ol
ifo

rm
 e

ffl
ue

nt
 

st
an

da
rd

s.
  D

e-
slu

dg
in

g 
of

 fi
rs

t A
P 

re
qu

ire
d 

so
on

.

W
as

te
w

at
er

 ta
riff

: 2
00

VN
D/

m
3  (E

P 
fe

e)

La
m

 D
on

g

Da
 L

at
 W

W
TP

 (7
,4

00
m

3 /d
)/

Im
ho

ff 
ta

nk
 a

nd
 

Tr
ic

kl
in

g 
fil

te
r. 

 R
eu

se
 o

f w
as

te
 sl

ud
ge

 th
ro

ug
h 

sa
le

 o
f 1

00
%

 o
f c

om
po

st
ed

 d
rie

d 
slu

dg
e.

SS
S;

 H
H 

co
nn

ec
tio

n:
 7

5%
; H

H 
w

ith
 se

pt
ic

 ta
nk

: 9
0%

Tr
ea

tm
en

t a
nd

 o
pe

ra
tio

na
l p

ro
bl

em
s:

 N
H 4-N

, D
O

W
as

te
w

at
er

 ta
rif

f: 
10

00
VN

D/
m

3 -w
at

er
 u

se
d 

fo
r c

on
ne

ct
ed

 H
Hs

 (D
ec

. 8
8)

, 3
00

VN
D/

m
3  o

f w
at

er
 u

se
d 

as
 E

P 
fe

e 
(D

ec
. 6

7)
 fo

r n
ot

-c
on

ne
ct

ed
 H

H

 



90

vietnam urban wastewater review

APPENDIX C - CASE STUDIES

Case study 1: Wastewater quality, wastewater effluent standards 
and technology selection

1. Introduction and Scope

This case study will examine the application of wastewater treatment technologies in Vietnam, focusing 
on the 17 wastewater systems currently in operation. An overview of these 17 wastewater systems is 
presented based on information obtained through interviews conducted during site visits to each facility 
and the results from a survey (via questionnaire) conducted on behalf of the Review by the Vietnam Water 
and Sewerage Association. Following the technology overview, the impact of weak influent conditions due 
to the prevalent use of combined sewerage collection systems is evaluated.  

A perspective on where the sanitation sector is heading based on those projects now underway, either in 
the design or construction stages, is presented. Finally, recommendations are made considering the use 
of appropriate treatment technologies in the context of site availability, sewage collection type, available 
resources for operation and maintenance (O&M) and attainment of relevant effluent standards.  

2. An Overview of Wastewater Treatment Technologies in Vietnam

By the end of September, 2013, a total of 17 wastewater treatment systems have been operated in urban 
areas in Vietnam. The first of these WWTPs commenced operation in 2005, demonstrating the recent 
development of the sanitation sector in Vietnam. Details of these facilities are outlined in Table C1. 

It is noted that 12 of the 17 wastewater treatment system operate in the principal cities of Hanoi, Ho 
Chi Minh City and Da Nang, with the remaining five systems operating in Provincial cities and towns. The 
WWTPs range in design capacity from 3,500m3/day (Bai Chay) to 200,000m3/day (Yen So, Hanoi).   

Thirteen of the 17 current wastewater treatment systems receive  sewage by means of a combined 
sewerage system (CSS), with only four systems (Da Lat, Buon Ma Thuot and Canh Doi and Nam Vien, both 
in Phu My Hung), collecting the sewage by means of separate sewerage systems, which specifically exclude 
the entry of rainwater or drainage. The impact of these two different collection methods is discussed in 
subsequent sections of this case study.

To date, wastewater treatment technology has been focused on the use of some form of activated sludge 
secondary treatment technology, such as conventional activated sludge (CAS), anaerobic-anoxic-aerobic 
(A2O), oxidation ditch (OD) and sequencing batch reactor (SBR) technologies. The use of activated sludge 
treatment technologies was promoted in the JICA-funded projects of Kim Lien, Truc Bach, Bac Thang Long, 
all in Hanoi, and for the Binh Hung WWTP in Ho Chi Minh City, which followed the well-established trend 
in Japan for application of this type of wastewater treatment technology.  

The 17 treatment facilities listed in Table C1 fall into the three main categories of Activated Sludge Process 
(Conventional Activated Sludge, Anaerobic-Anoxic-Oxic, Sequencing Batch Reactor, and Oxidation Ditch); 
Fixed Film Process (Trickling Filter) and Pond System. 



91

appendices

	 Table C1: Operational WWTPs Surveyed During the Study 

STT Plant City
Year 
start 
up

Capacity (m3/day)
Sewer 
type

Treatment process/
TechnologyDesigned Function

1 Kim Lien

Hanoi City

2005 3,700 3,700 CSS A20 (AS)
2 Truc Bach 2005 2,500 2,500 CSS A20 (AS)
3 Bac Thang Long 2009 42,000 7,000 CSS A20 with nitrification

4 Yen So 2012 200,000 120,000 CSS SBR

5 Binh Hung

HCM City

2009 141,000 141,000 CSS CAS

6 Binh Hung Hoa 2008 30,000 30,000 CSS Aer. Ponds +Mat. Ponds

7
Canh Doi (Phu 
My Hung)

2007 10,000 10,000 SSS OD

8
Nam Vien (Phu 
My Hung)

2009 15,000 15,000 SSS A20 (AS)

9 Son Tra

Da Nang

2006 15,900 15,900
CSS Ana. Pond

W/float cover

10 Hoa Cuong 2006 36,418 36,418
CSS Ana. Pond

W/float cover

11 Phu Loc 2006 36,430 36,430
CSS Ana. Pond

W/float cover

12 Ngu Hanh Son 2006 11,629 11,629
CSS Ana. Pond

W/float cover

13 Bai Chay
Quang Ninh

2007 3,500 3,500 CSS SBR

14 Ha Khanh 2009 7,000 7,500 CSS SBR

15 Da Lat Da Lat 2006 7,400 6,000 SSS Imhoff tank + Trick. Filt.
16 Buon Ma Thuat BMT 2006 8,125 5,700 SSS Stab. Ponds (AP, FP, MP)

17 Bac Giang Bac Giang 2010 10,000 8,000 CSS OD

Ten of the 17 WWTPs in urban areas of Vietnam currently utilize some form of activated sludge treatment 
technology. The remaining seven WWTPs utilize simpler forms of treatment technologies including four 
covered anaerobic pond systems (Da Nang), a stabilization pond system (Buon Ma Thuot), an aerated 
lagoon/maturation pond system (Binh Hung Hoa-HCMC) and a imhoff tank/trickling filter system (Da Lat). 
Generally, these simpler technology choices require less electrical power, chemicals, trained personnel and 
replacement components with which to operate as compared with the activated sludge treatment systems.   

The technology adopted for the 17 wastewater treatment systems vary widely from covered anaerobic 
pond WWTPs (in Da Nang) to more advanced activated sludge systems, as found at Binh Hung WWTP 
(HCMC) and at Yen So (Hanoi). However, this variation is due not so much to influent/effluent parameters 
as it is to site-specific factors such as land availability and available resources for O&M.



92

vietnam urban wastewater review

Unrealistic Influent Wastewater Characteristics Create Overdesign of WWTPs. The technology selected 
for the current 17 WWTPs was not always chosen based on influent conditions or effluent standards, as 
would normally occur. This technology selection can best be illustrated by the WWTPs at Yen So (Hanoi) 
and Binh Hung (HCMC). Much more concentrated influent organic loading conditions were assumed 
during the design phase for these two large WWTPs than were ultimately encountered upon start up. For 
example, at Yen So WWTP, a design influent BOD of 200mg/l was assumed, although an average influent 
BOD concentration of less than 50mg/l is actually received at the WWTP. A similar disparity between design- 
and actual influent conditions also exists for the Binh Hung WWTP. This disparity, between assumed and 
actual influent organic loading, results in an overcapacity of the biological treatment processes, especially 
related to aeration of the wastewater. While this excess capacity allows for future improvements in the 
sewerage network that would provide more concentrated influent flows, it is not clear whether local 
authorities in Hanoi and HCMC are willing and financially capable of making the significant investment in 
sewerage infrastructure required to match the capacity of the treatment facilities.

Influence of lending institutions in support of specific treatment technology. Certain international donors 
tend to favor specific treatment technologies which are prevalent in their country of origin. Whereas some 
of these WWTPs had very specific site constraints justifying the use of compact WWTP technology, this has 
not always been the case. Nevertheless, activated sludge treatment technology has a proven track record 
for operation, can be easily upgraded, and is capable of achieving performance targets within a wide range 
of influent conditions and effluent standards. 

A prime example of the equipment-based focus can best be illustrated at Bac Thang Long WWTP (Hanoi) 
in which the 42,000m3/day WWTP was constructed without any supporting sewerage collection system. 
Designed to serve a surrounding resident population of 150,000, the treatment plant was to receive flow 
from a combined sewer system to be constructed through funding from the local authorities. Unfortunately, 
construction of this collection system did not proceed and, as such, there was no flow to treat when the 
WWTP was completed. Ultimately, a pipeline was constructed from a nearby industrial park WWTP and 
primary treated wastewater was “imported” for re-treatment at Bac Thang Long, evidently to lessen the 
negative public relations associated with this ineffective infrastructure investment. The current utilization 
of the Bac Thang Long WWTP stands at 16 percent, based on the re-treatment of the diverted 7,000m3/d 
of pre-treated industrial wastewater.

Lessons learned in this above example: Donors should participate in funding projects which involve 
complete sanitation systems, inclusive of treatment plants, sewerage systems, pumping stations and 
household connections, to ensure project effectiveness. Otherwise, there is significant risk of the poor 
investment example of Bac Thang Long being repeated elsewhere.

A different approach to treatment technology selection is recommended, favoring technologies which are 
appropriate for the specific location and have low operation and maintenance costs, in order to lessen 
the financial burden placed on the local authorities. The focus of donors should be more on a whole 
of system approach, inclusive of treatment, sewerage and household connections. Good examples of 
these are the smaller wastewater treatment systems funded by the Finnish International Development 
Agency (FINNIDA) in northern Vietnamese towns, where site conditions allowed the development of more 
simplified wastewater solutions. These are projects which favor site-appropriate treatment technology 
utilizing stabilization ponds and baffled septic tanks followed by constructed wetlands, all having significant 
land requirements that may not be available in more densely populated areas.  



93

appendices

Larger wastewater systems, such as those funded by the Danish International Development Agency 
(DANIDA) in Da Lat and Buon Ma Thuot, were based on technologies using Imhoff tanks/trickling filters and 
stabilization ponds, respectively. These less complex technological choices have long-term consequences 
on the financial sustainability of the constructed works, as they impose less financial burden on the 
operator. s. However, these technologies require relatively large footprints and produce inconsistent 
results with respect to removal of nutrients. Whereas the covered anaerobic ponds in Da Nang were a low-
tech solution, they may not have been the most appropriate choice considering the site specific conditions 
of limited land areas and encroaching residential population. Additionally, these ponds do not effectively 
remove nitrogen and require an additional treatment stage to meet the national effluent standards in 
terms of nutrient removal.

An example of the use of appropriate treatment technology was the recent decision by the City of Thanh 
Hoa, supported by ADB, to select stabilization pond technology, to keep the process simple and affordable. 
This decision was highly supported by site-specific conditions which included land availability, anticipated 
weak influent wastewater conditions and limited human resources for operation of more complex WWTPs. 